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REPORT NO. TV-17-01697A

PAGENO. 1 OF 2
DATE Jun. 8, 2017

Applicant JER YEU INDUSTRIAL CO., LTD.

Address No. 367, Sec. 3, Zhongshan Rd., Tanzi Dist, Taichung City, 42749 Taiwan

Product Description PVC FABRIC AIR HOSE

Product Type J1-4

Product Color Blue

Manufacturer JER YEU INDUSTRIAL CO., LTD.

Supplier JER YEU INDUSTRIAL CO., LTD.

Product Submitted By JER YEU INDUSTRIAL CO., LTD.

Received Date May 16, 2017

Tested Date May 16, 2017~Jun. 8, 2017

Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Item :
Flammability Test

Test Method -
Ref. UL94 (2013) Test for Flammability of Plastic Materials for Parts in Devices and
Appliances

Test Result :
- PLEASE SEE ATTACHED SHEETS -

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict. S

Signed [for and on behalf of

TAITWAN Ltd.

This document is issued by the Gompang_ subéecl to its General Conditions of Service printed overleal, available on request or accessible at hitp:/fvww.sgs.com/en/Terms-and-Condilions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hitp:/Awww.sgs.c 'en/Terms-and-Condi 5-6- aspx. Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained heredin reflects the Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does{not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written \Approval of the Company. Any unauthorized
alteration, rorgl;ary or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted fo the fullest extent of\the law. Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested. TV ey

¥ B 148998

2GS Taiwan Ltd. | No. 9, 14th Rd. Taichung Industrial Park, Taichung 40755, Taiwan /40755 =l
& M MM ARG AT A 5] | €(886-4) 23591515 §(BOE.4) 2350 2657 www 5gs 1w

Member of SGS Group

4004

chou

ampon



Material & Engineering Laboratory-Taichung

TEST REPORT
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REPORT NO. TV-17-01697A
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DATE Jun. 8, 2017
Test Apparatue -
Name Brand Model
150mm Vernier Calipers Mitutoyo 505-681
Horizon Vertical Flame Chamber ATLAS HVUL2
Test Result :
Conditioning 1 : (23+2°Cand 50+5% R.H for 48 hours) :
Criteri diti Specimen Requirements
riteria conditions : 3 5 7 3 =y o e
Thickness(mm) 0.62 | 0.60 | 0.61 | 0.64 | 0.62 - - -
After flame time for each individual specimen t;(sec) 0 0 1.2 1.4 0 =10sec | =30sec | =30sec
After flame time for each individual specimen ty(sec) 1.8 | 2.5 1.3 2.8 3.9 | =10sec | =30sec | =30sec
Total after flame time(t, plus t, for the 5 specimens) (sec) 14.9 < 50sec | =250sec | =250sec

After flame plus afterglow time for each individual specimen 18 | 25

= 5 =
after the second flame application(t,+t;) (sec) 1.3 2.3 3.9 Scilpee | Zblsec | 5000

After flame or afterglow of any specimen up to the holding

clamp No No No No No No No No
Cotton indicator ignited by flaming particles or drops No No No No No No No YES
Conditioning 2 : (70£1°C for 168 hours , Cooling 4h at Room temp.) :
Criteri dit Specimen Requirements
t t

riteria conditions I 5 3 2 P V0 Vel Vo2
Thickness(mm) 0.62 | 0.62 | 0.64 | 0.60 | 0.60 - - -
After flame time for each individual specimen t,(sec) 0 2.3 0 1.8 2.0 | =10sec | =30sec | =30sec
After flame time for each individual specimen ty(sec) 3.1 4.8 4.4 2.7 2:5 =10sec | =30sec | =30sec
Total after flame time(t; plus t, for the 5 specimens) (sec) 23.6 < 50sec | =250sec | =250sec

After flame plus afterglow time for each individual specimen

after the sevond flame application(t;Hs) (sec) 3.1 4.8 44 2.7 2.5 =30sec | =60sec | =60sec

After flame or afterglow of any specimen up to the holding

No No No No No No No No
clamp

Cotton indicator ignited by flaming particles or drops No No No No No No No YES

Note : 1. Burning test is subcontracted to SGS M&E Laboratory-Taipei.
2. This Test Report is an additional original report of TV-17-01697. Issued date : Jun. 8, 2017.

Result * The data compliant withV-0 requirements of UL 94 20mm Vertical Burning Test.
----- 000 -----
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